>

Installation Instructions ANDREW.

an Amphenol company

860665492-AMK-006-INSTALL INSTALLATION INSTRUCTION

AFTERMARKET BRACKET KIT TO SUPPORT ADDITIONAL RARDIO CONFIGURATIONS IN THE DBHP RADIO ENCLOSURE
-ERICSSON VERSION

PURCHASED SEPARATELY

(17.53(445.2] ) —=
H PURCHASED SEPARATELY i B B B mlb - P @ -
5/ ( e | gl ) o ol T )
| [ | (RS 0l
i il b
| [batahid) | i il 1
| | (il 5
| [l | bbb by 3.
| bt it | T
| bl Bl | " . iy iy
| | . R T
| | | iy iy
| T | sl bl Wil
sossftenod) | ol | cmL | g | S it
| bt | ety | ‘ phha
L . bl
H ﬂlﬂﬂﬂlﬂﬂﬂﬂﬂﬂﬂﬂﬂ UIUHIIHHIIIIIIIII H ﬂﬂlullﬂlﬂuﬂﬂllﬂ H /
Dilor{ofof| o orfofof|o U] 0 U l 1]
g | S e | S e
REVSIONS SR | prmmn
NSUN | TN1OTO by | o) -
A INITIAL RELEASE 2eDECD3 | 401801530MO . . e
SEC2S dviBsiC ity | it g
B UPDATED VIEWS FOR MTM1137-3114 & RU 4490 CHANGES 17MAY24 | 40195667CMO |H|Hﬂ|Il||H|Hﬂ|ﬂ||H|Hﬂ|ﬂ||H|HH|ﬂ ﬂlﬂll|ﬂI|||IH|HI|II|IIH|HI||I|IIH|HI ﬂﬂﬂﬂﬂ"ﬂﬂﬂﬂﬂﬂﬂ"ﬂ“ﬂﬂﬂﬂﬂ ®
G |ADDEDNOTE 34 AND ADDED FAN KIS INSTALLATION ON| NSUN | uxi002 (b | b - —
4 AND ADDED FAY U4 | 40199231CHO b | U
o |ADDED NOTES TO EXPRESSING THE FAN KIT PURCHASED| DM1121 JX1002 L L ° o ©
SEPARATELY FROM THE DBHP 08AUG25 | 50104341AMO '
ZL1057 WQ1001
E ADDED CONFIGURATION 4 -9 02SEP25 | 50104713AMO

This table show the evolution and history of document from initial to current version.

Further information regarding ANDREW's commitment can be found at https://www.andrew.com/sustainability/.
Visit our website or contact your local ANDREW representative for more information.
This product is covered by one or more U.S. patents or their foreign equivalents. For patents, see www.adwpat.com

Confidential 860665492-AMK-006-INSTALL 10F 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



1.0

2.0
3.0

>

Installation Instructions ANDREW.

an Amphenol company

GENERAL NOTES
1.1 ALL METRIC DIMENSIONS ARE IN BRACKETS [X.X]
DESIGN NOTES
MANUFACTURING/SPECIAL REQUIREMENTS
3.1 TIGHTEN HARDWARES, TORQUE VALUE ARE SHOWN BELOW AS REFERENCE,
M5: TORQUE 23.0 IN-LB OR 2.6 N-M
M6: TORQUE 40.0 IN-LB OR 4.5 N-M (W/ CLIP NUT)
M6: TORQUE 46.0 IN-LB OR 5.2 N-M (W/ THREADED CAST AL)
M6: TORQUE 75.0 IN-LB OR 8.5 N-M (W/ STEEL NUT)
M8: TORQUE 6.6 FT-LB OR 9.0 N-M (W/ THREADED CAST AL)
[3.2> CONFIGURATIONS AND QUANTITY OF EQUIPMENTS IN INSTALLATION ARE LISTED ON TABLE.
3.3  EQUIPMENT INSTALLATION INSTRUCTION ON PAGE 3.
THE KIT IS PURCHASED SEPARATELY FROM THE DBHP.
[3.5> "X"IS A VARIABLE FOR COLOR,KIT SHOULD BE COLOR MATCHED TO ENCLOSURE DEPLOYED ON SITE.
REQUIRED ADDITIONAL AMK FOR
ERICSSON @ APPROVED ERICSSON RADIO CONFIGURATIONS CONFIGURATION
CONFIGURATION (PURCHASED SEPARATELY)
4490 4890 4467 AC08 6308 6304 or 6302 DIPLEXER RAYCAP @ 860661736-MV2-C03X
1 1 1 2 Oor1 1
2 1 1 1 Oor1 1 1
3 1 1 1 Oor1 1
4 1 1 2 Oor1 1
5 1 1 1 Oor1 1 1
6 1 1 1 Oor1 1 1
7 1 1 2 Oor1 1
8 1 1 1 Oor1 1 1
9 1 1 1 0or1 1 1
NOTICE
PAGE 3: CONFIGURATION 1 TO 9 SHOW THE INSTALLATION OF MTM1137-1000-XX INSIDE OF ENCLOSURE.
PAGE 4 TO 18: CONFIGURATION 1 TO 9 SHOW THE LAYOUT OF ALL RADIOS.
Confidential

860665492-AMK-006-INSTALL 20F 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



-

Installation Instructions ANDREW.

an Amphenol company

ERICSSON EQUIPMENT MOUNTING

BRACKET
MTM1137-3114-00
4390:

INSTALL 4890 TO THE BRACKET MTM1137-3114-00
USING 4 SETS OF M8 HEX BOLT, LOCK WASHER AND
FLAT WASHER AS SHOWN

BRACKET
PSU 6308 MTM1137-3106-00

4 X M8 HARDWARE
4 X M8 HARDWARE

\SQQQ

4 X M8 HARDWARE
PSU 6308:

INSTALL PSU 6308 TO THE BRACKET MTM1137-3106-00
USING 4 SETS OF M8 HEX BOLT, LOCK WASHER AND
FLAT WASHER AS SHOWN

INSTALLATION

4467

BRACKET

PSU 6302 MTM1137-3106-00

AN
A
==

BRACKET
MTM1137-3106-00

G
\
\
S N\

\eé@é@é@

N\
¥

i BRACKET 4 X M8 HARDWARE 4 X M8 HARDWARE
MTM1137-3114-00 _ .
BRACKET 4467 PSU 6302: PSU 6304
: MTM1137-3114-00 -
4490: INSTALL PSU 6302 TO THE BRACKET MTM1137-3106-00 ~ INSTALL PSU 6304 TO THE BRACKET MTM1137-3106-00
INSTALL 4467 TO THE BRACKET MTM1137-3114-00 USING 4 SETS OF M8 HEX BOLT, LOCK WASHER AND USING 4 SETS OF M8 HEX BOLT, LOCK WASHER AND
INSTALL 4490 TO THE BRACKET MTM1137-3114-00 USING 4 SETS OF M8 HEX BOLT, LOCK WASHER FLAT WASHER AS SHOWN FLAT WASHER AS SHOWN
USING 4 SETS OF M8 HEX BOLT, LOCK WASHER AND AND FLAT WASHER AS SHOWN
FLAT WASHER AS SHOWN
BRACKET BRACKET

PSU ACO8

PSU AC08:

INSTALL PSU AC08 TO THE BRACKET MTM1137-4100-CR USING
M4 CAPTIVE HARDWARE PROVIDED WITH THE PSU.

4 X M6 HARDWARE

PAYCAP

RAYCAP INSTALLATION

INSTALL RAYCAP TO THE BRACKET MTM1137-4100-CR USING
4 SETS OF M6 HARDWARE

MTM1137-4100-CR

DIPLEXER

DIPLEXER INSTALLATION

INSTALL THE DIPLEXER TO THE BRACKET MTM1137-4100-CR
USING M5 CAPTIVE HARDWARE PROVIDED WITH THE DIPLEXER

Confidential

860665492-AMK-006-INSTALL 30F 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



>

Installation Instructions ANDREW.

an Amphenol company

CONFIGURATION 1 - 4890 & 4490, (2X) AC08, DIPLEXER AND RAYCAP

- y

- 4890 & 4490, (2X) ACO8 AND RAYCAP

HERERERERERERERERERERREREEE ! T d e L
°© ® ©©3 . B B : 80 ® ©o
[ 1
| _ |
([ [l N ‘; 2 Q T (] [l 0\
Pl ) N4
o [ o }o E
H )— O O _C
% d
ﬁ 4890 EF% ﬁ] —4490—
i @t))] (1= | ) @@
/ ™ \o o
?] ERICSSON o) o) | / \ ERICSSON f
; 4590 1D oy UK 4490 E
b} N 1
of i ) Jo 0 L7 LT LCLIT oIeO do
| . g )L | :
18 b e o T ﬂﬂﬂn e ) 9 nﬂﬂﬂ —ACKE S BT Tak— B
D Glm O Hﬂ _,%L ] HH O 8#“ g
D E ol i [T j i ﬂﬂ 2llo ;
@I; u %8 (1= [ — ) 8 1l S@
D | Th ﬁ 0——— o oﬁ o - IIKe} ’[g] o) | Th oJﬁo o:>oL Loﬁ o _..;T q
. T f§o| - DIPLEXER— ﬁ | Eﬁ —RAYCAP— o | E
; 5 orNA o Ee—] |
; e %f O [_ RAYCAP E
%E | 2 ' ollo - ~ @ [ Hi ¥
80 L — Off E @ ®8
Ny r— 1he ol LA oo
LEFT SIDE VIEW (DOORS REMOVED) FRONT SIDE VIEW (DOORS REMOVED) RIGHT SIDE VIEW (DOORS REMOVED)
Confidential 860665492-AMK-006-INSTALL 40F 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



>

Installation Instructions ANDREW.

an Amphenol company

CONFIGURATION 2 - 4890 & 4490 & 6308, DIPLEXER, RAYCAP AND FAN KITS
- 4890 & 4490 & 6308, RAYCAP AND FAN KITS

FAN KITS 860661736-MV2-C03X

— = f = = PURCHASED SEPARATELY —= =
4 | d b
| | ! [ [—r— ) [ | ;
b@ 0 @} . | L . E\@ 0 @‘:
: ]
| - |
©Ejf 1l R i O | Q - 5 — Tﬂ@
> \ s ~\¢
o | of 0 E
p N d
i ; 4890 thi ;ﬂn /4490 g
D” I ~ i~ ‘ e \ il
D «
;‘ P : e - ) :
@)%Jll—ﬂ_l—'_'"j""j'_l—rﬂ—l LIJ (s — ) ;TJL-LI_II_IIIIIIIIIIII_II_IJ u/(@
: ) AT O O (
| O e g y |
) 0 OKOMﬁNo e ﬂﬂﬂﬂﬂﬂ Hﬂ o o1
DIPLEXER
J— § II // or N/A 83
6308 ©
D o)
i / \‘ )
? 8 - i ﬂ o
3 8 i~ f of
3 ]8 HH f 2%
’ RAYCAP— of
L ﬁ% HH / g%_
P ERICSSON |© ﬂ J - SN
@é o b bl i | i < o ~
81@ ﬂ,:—u O O O O O ur \LIl | o _q j‘ - g;ﬁ | | | .
e i o« =0 ol T] .
[ Q - )
LEFT SIDE VIEW (DOORS REMOVED) FRONT SIDE VIEW (DOORS REMOVED) RIGHT SIDE VIEW (DOORS REMOVED)
Confidential 860665492-AMK-006-INSTALL 50F 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



Installation Instructions

>

A

an Amphenol company

NDREW.

Plﬂ:m D

(L L LR LR
o © ® ©8
r |
i [ 0]
D e
D)

D
|
/ [ 1 [ 1 \r
2 :
3 ?
3 9
| +8
o
D o
i; 2 i
5 7°l8
= —= ; e
e B |
(0] (©] (0]
0] [©) 0]

LEFT SIDE VIEW (DOORS REMOVED)

CONFIGURATION 3 - 4890 & 4490 & 6304/6302, DIPLEXER AND RAYCAP

—4890—

—6304/6302—

- 4890 & 4490 & 6304/6302 AND RAYCAP

FRONT SIDE VIEW (DOORS REMOVED)

! T o LIt RLEL LRI LR LR EEELL L
: | - Z S©e ) © g
4 | 4

_<D <> 1l [ )¢

s 2k

o }O E

O O _(

% ﬁ] —4490— k
auakﬂ\ o) @@

(o] (o] l[[ l / \

| q

° —m md o 450 E

J N 4
mMmmwrﬂ wUMWm i I

o | m ol
DIPLEXER ol 0 0 ©

EA T ToNA ¢! =} (

L i ‘L[ gj N | E- E
(e o) ol ok j@
[ﬁ o o |1

17 Oﬂ[ °

ofl ? 5 [

o L ‘

RAYCAP o Ble c——alBle o ||

P / \\o%_ i 7 J (

o | RAYCAP q
o 2{;;; : Dtm@
g g; i =EH

é 8%( S @

J

RIGHT SIDE VIEW (DOORS REMOVED)

Confidential

860665492-AMK-006-INSTALL 6 OF 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



>

ANDREW.

an Amphenol company

CONFIGURATION 4 - 4467 & 4490, (2X) AC08, DIPLEXER AND RAYCAP

Installation Instructions

"y

”

- 4467 & 4490, (2X) ACO8 AND RAYCAP

-

”

HERERERERERERERERERERREREEE { O PE e M M
°© ® ©©3 . B B : 80 ® ©o
! 1
- |
——— \ O ) 1 fl 1 )}
o ! (LR AT ATATATATI R ] o }o ’ E
g [l O O A
ﬁ b % —A4467— EF% ?]ﬂ é
il I uuﬂ 1 —4490— G
/ ] _®
i~ o
> | ﬂ «
. yd i
; E:l:szo; g H ©@  © 5 i \ E:I:S;OON E
o lI\I\IJ s e = 7 (b= ) 7\U[L UJC'@
g o i U ol !
< 3 ® — — — S of - 3 L

| =7k ACOS uﬂuﬂ eyl |2 ﬂuﬂu ACOS | =
| o Hﬂ 9] ] ﬂﬂ oy o C
i E oME ﬂ a:qu EF[E ﬂﬂ H | E
@;_ “ o i [ — - 8[1[ N . _E@
; =g ppiltue=1 e T o = WS
S — ] | ﬁ E —RAYCAP— o] Hie—e—e——= :
) lo - . ofl ¢
| [ P & ol
) il of | q
P o o o ™ RAYCAP q
@éi 2l : | 2@35\ @ o[
8l - = I —{al3

b G....s o ot 1L o

LEFT SIDE VIEW (DOORS REMOVED)

FRONT SIDE VIEW (DOORS REMOVED)

RIGHT SIDE VIEW (DOORS REMOVED)

Confidential

860665492-AMK-006-INSTALL 70F 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



Installation Instructions

>

ANDREW.

an Amphenol company

CONFIGURATION 5 - 4467 & 4490 & 6308, DIPLEXER, RAYCAP AND FAN KITS
- 4467 & 4490 & 6308, RAYCAP AND FAN KITS

-4

e S

[

A ] J
P )
g 1
P :
ﬁ,%» A

ERICSSON
4467

UUUU'
|
1

®

\u

S

N I
J - I N | E— - -

=

——

o O

(1 A 1

]

b5poecooooo —

N

—

(0]0)
o)

o A O O

—— o ——

ERICSSON
6308

0 0 U0 U0 U o o\

—

[0 0 do®©Jo 0 0lo €10 GO O

®

i [
G I [
(0] ©
(o] )

LEFT SIDE VIEW (DOORS REMOVED)

: = = PURCHASED SEPARATELY = “
| - b
S [ ﬂEC : 'Mm’ﬂﬂmxo )
E. _ l i)
Q Q fﬁl I l\(
g 10 E
—4467— qd 4490 i
~ N B N 6
" u”ﬂ\ A \ ¢
{5 | |
H © © m @i o E:IiS;OoN _(
p. — ) QU”— LIJE@
" o Y s
ﬂﬂ Hﬂ Hﬂ = ‘QAHHH —DIPLEXER o
—6308— ﬂﬂ \ oNA o)
u" _.\ 2
S : = | o
ﬂﬂ q ol
ﬂﬂ — RAYCAP— ol
| e ol
n [][]l]l]l]ﬂ 1 \ﬂuﬂu 0 b 2%;
| 3 i o
@] - ofl
(5 Ol
{ Q - )
FRONT SIDE VIEW (DOORS REMOVED) RIGHT SIDE VIEW (DOORS REMOVED)
Confidential

FAN KITS 860661736-MV2-C03X

860665492-AMK-006-INSTALL

8 OF 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



>

Installation Instructions ANDREW.

an Amphenol company

CONFIGURATION 6 - 4467 & 4490 & 6304/6302, DIPLEXER,RAYCAP AND FAN KITS
- 4467 & 4490 & 6304/6302, RAYCAP AND FAN KITS

FAN KITS 860661736-MV2-C03X

gﬂ a a : - a5 PURCHASED SEPARATELY (= a
| | ] I — [ ]
(6 0 6} T | {0 0 9)

[ 1
o)) | €|©
3 —] T \ Q | @ 3 M [ 1

d ! T P A lL n o } - 2

y )5 4467— Y é

| | f i

[L % / | (= T ) ®

| N l ~ I
> I © {
; E4RI28207N B0 ©@___© . T o+ | E:IiS;OoN 2
of hTJ e A — = (e [ o) T UJ Yo
; ] T R iy g
- T : Cl 19| DIPLEXER o
) HEB .. HHH | o | ‘%A // or N/A &&
) ———————— N o n]-yﬂ-[l-[l—m |:. |I| ‘L[ g ]#
@3 ° =] | L: ]
%‘ﬁﬁ of
) 7 —6304/6302— @ | of
: | !
D, ofl
49 F_m" ol
’ : —RAYCAP .
> o T o \\o%
;_é Z %5]118 ol |
@? o b =RC 604 ue[ ‘.-'- |ﬂ: —Ai0uojogojojon - eepp :{ﬁ _
8_a r —= o :: : 2 z fmﬁ o 4 JI .
s [ g = —b o ]l .
L O L)
LEFT SIDE VIEW (DOORS REMOVED) FRONT SIDE VIEW (DOORS REMOVED) RIGHT SIDE VIEW (DOORS REMOVED)

Confidential 860665492-AMK-006-INSTALL 90F 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



Installation Instructions

>

ANDREW.

an Amphenol company

p%tﬁ

OB EEERH HRE R EER RER R A
g © ® © ©8

J/ | N
3([ ] IR
{ )
%
“by

D

; E:I;S;OON

A o o 6 o 8
) T 1 &
; E il
@? e
| e ) o
D . > Ife
D | IIKe}
D L IIKe}
3 i
D == ﬂ}g
@?i :

olo 1hy

LEFT SIDE VIEW (DOORS REMOVED)

CONFIGURATION 7 - 4890 & 4467, (2X) AC08, DIPLEXER AND RAYCAP

"y ”

- 4890 & 4467, (2X) ACO8 AND RAYCAP

- ”

Q

S i o
\”w |
|
a0 }[!
* MHHHHHHHHHUHUHHHHHH HHHHHHHH”H”HHHHH”H”
e ﬂﬂﬂn of ) © "ﬂﬂﬂ —AC08—
Hﬂ %? - ]ﬂﬂ
1 9 ﬂ
T [ — i)
—DIPLE;;ER— ﬁ E; —RAYCAP—
’ == = i

FRONT SIDE VIEW (DOORS REMOVED)

EERELELREREREIEERERELEIRERERE
S8© e ® ©e
1@
1 b [N U}\ E
| (T T T E
% ¢
q
g’
L e
E4RI(4;SZO7N _E
Y — — \IT{’ q,
ol §
(«
or Rty Ll L
Ol 1t Ale se—nlBle o )
o) (7 N E
O [_ RAYCAP q
oo N 9 E] H' lj®
ol | U =193
LN oo _

RIGHT SIDE VIEW (DOORS REMOVED)

Confidential

860665492-AMK-006-INSTALL 10 OF 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



>

Installation Instructions ANDREW.

an Amphenol company

CONFIGURATION 8 - 4890 & 4467 & 6308, DIPLEXER, RAYCAP AND FAN KITS
- 4890 & 4467 & 6308, RAYCAP AND FAN KITS

FAN KITS 860661736-MV2-C03X

é‘] = = { = = / PURCHASED SEPARATELY —= = k%
| | | [ [ ) [ | .
<,@ 0 Q5 . | L . ¢ 0 QJ
i 1
|
@Ej 1 R\ o) | Q_ )| I | — A q
o | Ol o | | 1] Iy
D M q
D q
[2 5 | —4890\\ EF% ?]ﬂ —4467— E
B)% (s [] l /ﬁ =) \ P
| H | @@
z_ E:I;S;OON fm o o S o5 | E:IiS:O7N _E
@;%Ju—uﬁﬁﬁﬁ_n—um T dbe Y= = ._.._ud{fg@
) . i ol (
= s o oo oo 0 o HHHHHHHH &‘ 8% N
U| TN ) ﬂﬂ"” | — DIPLEXER ol
ol —6308— Hﬂ oNA o]
(-]
O
|
? /g P Hﬂ a ol
D. ol
: 0 ﬂ\ H@q of
3 | HH f 2%
: 8 |] —RAYCAP— ol
> 10| HH ol
; Teser ]8 ( uuuu!ﬂ J \ﬂuﬂu oojojojn = &L =
?@ ﬂ:{—u O O O O ur \ul | o _; ‘ jl: - EEFI | / ] —
T I T . O o T
[ Q - )
LEFT SIDE VIEW (DOORS REMOVED) FRONT SIDE VIEW (DOORS REMOVED) RIGHT SIDE VIEW (DOORS REMOVED)
Confidential 860665492-AMK-006-INSTALL 11 OF 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



Installation Instructions

>

ANDREW.

an Amphenol company

CONFIGURATION 9 - 4890 & 4490 & 6304/6302, DIPLEXER, RAYCAP AND FAN KITS

pr— ]
>
16 0 Q5
F |
i [ N
I l\
Al P
| b
D
D
d| U
f )
i B
D)
)_ ERICSSON
S 4890
{
b

ku

/

T

VW“@M

A4

\ Y A

O 0O gq@O®jo 0 0]lo

LEFT SIDE VIEW (DOORS REMOVED)

- 4890 & 4490 & 6304/6302, RAYCAP AND FAN KITS

FAN KITS 860661736-MV2-C03X

@ = / - PURCHASED SEPARATELY o o
] ] [ ]
. | | . {9 0 9}
s )] \lq(a
o o =
o }o | (AT AT Ty g
O O _(
—4890— % {Jﬂﬂ — 4467 — % §
¢
(1] ) 4[@@3
n\ )
o m l / | \
| L ’
° 5w 3 0K PO E
L )
(jom o) = = e — T T kﬂ{’ (©
‘h AR i N g
F DIPLEXER 8% n°° ¥ -
ol d
o / or N/A \\QE ] : 1 q
i 3l i I
O I @
 6304/6302— ol lj
| f ;E |1
o O of q
i —RAYCAP— ol Fare——.] |
B o L .
Of RAYCAP q
—qf b ofl |y (@
|ﬂ: -ibesniolojoloololo :{ﬂm @ ™ Em
u:nﬁ ofl w J Qg
— 8%( 1S oo
L ® ()
FRONT SIDE VIEW (DOORS REMOVED) RIGHT SIDE VIEW (DOORS REMOVED)
Confidential 860665492-AMK-006-INSTALL 12 OF 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



>

Installation Instructions ANDREW.
THE COMBO BRACKET INSTALLATION

[
| ’ ' —
R ARRAA SRR L R L ——
[ - N N R
Tlg ) @ L\ &” \
o 1 © 0 <
o o) 0
o 3 X M6 HARDWARE— sl 3 X M6 HARDWARE— I'o 0
° 4 X 3/8" HARDWARE . g
° BRACKET R R f@ ’
® MTM1137-3110-00 ¢)
o \%\“/3 (|
I BRACKET &9 < |=
I o 3 MTM1137-3112-00——_| o ¥
o \__4 X 3/8" HARDWARE e o o
o [ | I 8 @g —/l ®©
e il 0 J i © o) 19 A
[\ o 8} % \2\’ — © 1]
"o ﬂ ° Iiﬁlb@@ / o}
llo ] ¢ BRACKET . )
o i — . 00— '
e N BRACKET @ ) MTM1137-3113-00 | ol
— jo|  MTM1137-3113-00 A ° —
+ - ° : AL
o G % ) (e}
o fo % o}
o io ° °
° jo|  1/4-20 SHOULDER BOLT o : o
: el (@) B ° o ol
1o i ] o o ©
o flo H o o °
o jo H [ ° : o
e (@]
f o o _ o o o | »
o o 199 > g {0 ° 0
o fo = [ = @o 0
o o I % o : o
{o 2 = o= o a =t z
: o u 0 ; L 0
nl i ] © ® Jil 0
i 1o - o o = 1 Z
il ~ [ 1
el ° o | S = z
fo —— CI— o) ol
N g } K=} h ® ’/ Ho b | =
51@ ® o e NUSNN. ® ® ®
o o [ DETAIL A I o o
' SCALE 1:2 /A@gma _
1/4-20 SHOULDER BOLT
(QTY 1) 4 . @]
MTM1137-3110-00 & MTM1137-3113-00 (LEFT): MTM1137-3112-00 & MTM1137-3113-00 (RIGHT): D |
A) INSTALL SHOULDER BOLT IN TOP LOCATION AS SHOWN (SEE DETAIL A) A) INSTALL SHOULDER BOLT IN TOP LOCATION AS SHOWN (SEE DETAIL B) I ﬁ]
B) INSTALL MTM1137-3113-00 TO THE EQUIPMENT MOUNT BRACKETS MTM1137-3110-00 AND SECURE USING 4 B) INSTALL MTM1137-3113-00 TO THE EQUIPMENT MOUNT BRACKETS MTM1137-3112-00 (o) {
SETS OF 3/8" HEX BOLT, LOCK WASHER AND NUT AND SECURE USING 4 SETS OF 3/8" HEX BOLT, LOCK WASHER AND NUT L
C) HOLD THE COMBO BRACKET BETWEEN 45-90 DEG AND INSERT BOTH TABS INTO SLOT ON UPRIGHT C) HOLD THE COMBO BRACKET BETWEEN 45-90 DEG AND INSERT BOTH TABS INTO SLOT ON UPRIGHT N ul
d [ e
D) ROTATE IT INTO PLACE AND LIFT ONTO THE REAR UPRIGHT SHOULDER BOLT FOR SUPPORT D) ROTATE IT INTO PLACE AND LIFT ONTO THE REAR UPRIGHT SHOULDER BOLT FOR SUPPORT W
DETAIL B
E) SECURE THE COMBO BRACKET USING 3 SETS OF M6 HEX BOLT, LOCK WASHER, FLAT WASHER , CLIP NUT E) SECURE THE COMBO BRACKET USING 3 SETS OF M6 HEX BOLT, LOCK WASHER, FLAT WASHER , CLIP NUT SCALE 12

860665492-AMK-006-INSTALL 13 OF 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD

Confidential



>

Installation Instructions ANDREW.

an Amphenol company

HARDWARE INSTALLATION (CONFIGURATION 1.4, 7 )

\ ”

L L R L R e R R R R AR R R
€0 ® °[0¢ g0)e ° ©3]
0] oY
1/4-20 SHOULDER BOLTW'; ° { W ol B/1/4-20 SHOULDER BOLT
43.5[1105.2] ¢ ' %‘L I jé(‘ 43.5[1105.2]
H — 42.0[1067.1] 42.0[1067.1] ? o H
40.0[1016.3] : ;@» _ «q - 40.0(1016.3]
° o
35.0(889.3] © o o i o o R 35.0(889.3]
0 — &40 03 — °
4X M6 HARDWARE o 3X M6 HARDWARE 3X M6 HARDWARE— o 4X M6 HARDWARE

=1 o o d

23.0(584.5]— o~ 7 23.0(584.5] 23.0[584.5]— o —23.0[584.5]

22.0[559.1] % | = ° 22.0(559.1] 22.0[559.1] © =0 | ? 22.0(559.1]
M6 HARDWARE—. o - o ol

° ° 2X M6 HARDWARE ° °
10.0[254.3] S . 10.0[2543] ol o STle |
v o ° 9.0[228.9] oll° 7 [
0[0.0] : 0[0.0] 0[0.0] “ 0[0.0]
LEFT SIDE VIEW RIGHT SIDE VIEW
(BRACKET SHOWN FOR REFERENCE) (BRACKET SHOWN FOR REFERENCE)
(EQUIPMENT NOT SHOWN) (EQUIPMENT NOT SHOWN)
Confidential 860665492-AMK-006-INSTALL 14 OF 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



>

Installation Instructions ANDREW.
HARDWARE INSTALLATION (CONFIGURATION 2, 3,5.6,. 8, 9)
4 SRR R R R R R R R R AR R R AR AR RS |
:1;-8©] ® J(©F; HOE ® [@3&:
_ § { H § _ 1/4-20 SHOULDER BOLT
1/4-20 SHOULDER BOLTw; ° \ ° /
43.5[1105.2] C ' %‘L ‘ [ g" 43.5[1105.2]
— 42.0(1067.1] 42.0(1067.1] o
40.0[1016.3] H ?: ﬁ% ? {% H 40.0[1016.3]
l
35.0(889.3] » o o i o o Q) 35.0(889.3]
° S HD oLy ( _ S ) °
4X M6 HARDWARE | 8 o 3X M6 HARDWARE 3X M6 HARDWARE ofl g 4X M6 HARDWARE
. o ol J
O Ofl
O O oll O
’ e 23.0[584.5] o1 2 23.0[584.5]
L2900 | 22.0[559.1] o =0 g’ 22,0[559.1]
21.0(533.7] I .
\ % 20.0(508.3] ol o
19.0[482.9] \8 °© o =00 ° é ofl lo b
20 0 ©° 18.0[457.5] ol o
17.0[432.1] 4O ¢ ) ¢ ) of |e
00 © o 16.0(406.7] olf o
il o o O — O o Ol O |}
2X M6 HARDWARE c i 3X M6 HARDWARE ° % -
O ‘ 00 o) ‘ O ’ O Ol O
Ol — o 10.0[254.3] o= Sl
10'0[254'3]4% = © [g 9.0[228.9] ° % - — | [
_ ' il off ' _
O e ofl O
O ( ]]} O O [[[ ) O
(O] I ® ® H O O [ ® ® I ®
I of
® ® ® H: 2[ ® ® ®
0[0.0] " 0[0.0] 0[0.0] “ 0[0.0]
LEFT SIDE VIEW RIGHT SIDE VIEW
(BRACKET SHOWN FOR REFERENCE) (BRACKET SHOWN FOR REFERENCE)
(EQUIPMENT NOT SHOWN) (EQUIPMENT NOT SHOWN)
Confidential 860665492-AMK-006-INSTALL 15 OF 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



Installation Instructions ANDREW.

an Amphenol company

>

RRU INSTALLATION

4890/4467

[MG HARDWARE

A
=)

ﬁ | ||||||||

i
J }I}I
b

BRACKET
MTM1137-3113-00—

S
L

(3
goe
22

M6 CLIP NUT

DETAILC
SCALE 1:4

4890/4467 INSTALLATION:

HANG 4890/4467 WITH BRACKET ON MOUNT BRACKETS MTM1137-3113-00
AND SECURE BY 1 SETS OF M6 HEX BOLT, LOCK WASHER, FLAT
WASHER AND CLIP NUT

4490/4467

\

L

BRACKET M6 HARDWARE
/7 MTM1137-3113-00 _\
'1

(
_

\ (o) 3
i .’ |
% %T/_

\\MG CLIP NUT

DETAILD
SCALE1:4
4490/4467 INSTALLATION:
HANG 4490/4467 WITH BRACKET ON MOUNT BRACKETS MTM1137-3113-00
AND SECURE BY 1 SETS OF M6 HEX BOLT, LOCK WASHER, FLAT
WASHER AND CLIP NUT
Confidential 860665492-AMK-006-INSTALL 16 OF 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



>

Installation Instructions ANDREW.
PSU INSTALLATION

=

|
A\

2X M6 HARDWARE l
P g ok
q 6308 / 6304 / 6302 " IR~ VR
e 0 0
S/ A T . |
0 .\Ql—‘ﬁ 0 0 .||i=!
E””ﬁﬂﬂ Tl d- iy B
T d -l e
i > " ~
4\![] ‘L‘
‘ B Tl
W, \ BRACKET K ) 3
2X MEHARDWARE=| MTM1137-5100-CR \

ACO08 INSTALLATION: 6308 / 6304 / 6302 INSTALLATION:
INSTALL AC08 WITH BRACKET ON MOUNT BRACKETS INSTALL 6308 OR 6304 OR 6302 WITH BRACKET TO THE
MTM1137-5100-CR USING 2 SETS OF M6 HEX BOLT, LOCK ENCLOSURE USING 6 SETS OF M6 HEX BOLT, LOCK WASHER,
WASHER, FLAT WASHER AND CLIP NUT FLAT WASHER AND CLIP NUT
Confidential 860665492-AMK-006-INSTALL 17 OF 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



>

Installation Instructions ANDREW.

an Amphenol company

DIPLEXER & RAYCAP & FAN KITS INSTALLATION

T

'\

-

7 )
7) / e
Q\e <
- ,‘

N
N
N

com—
——
—
| —

||| o N I’

b e, 0 2
. ilieo o

) )

i

I BRACKET

| i MTM1137-5100-CR— |
o "7:-

..... BRACKET — BRACKET
MTM1137-5100-CR MTM1137-5100-CR—

T e e e e v i T T T - . -
~ = = 5 ; ; o ; = B e e r - =y - P
) o o ) © et \ W g

¥

I
© 0O SCeCOCOOeSSC 6O eSS e e e e
q DA T T T TS
AT

2X M6 HARDWARE ” 9% M6 HARDWARE
DIPLEXER INSTALLATION: DIPLEXER INSTALLATION:
CONFIGURATION 1 & 4 & 7 (LEFT) CONFIGURATION 2, 3, 5, 6, 8, 9 (RIGHT) RAYCAP INSTALLATION: FAN KITS INSTALLATION:
INSTALL DIPLEXER WITH BRACKET ON MOUNT BRACKETS ~ INSTALL DIPLEXER WITH BRACKET ON MOUNT BRACKETS INSTALL RAYCAP WITH BRACKET ON MOUNT BRACKETS MTM1137-5100-CR e oo TSV CESX TO THE TOP OF DBRP,
MTM1137-5100-CR USING 2 SETS OF M6 HEX BOLT, LOCK  MTM1137-5100-CR USING 2 SETS OF M6 HEX BOLT, LOCK USING 2 SETS OF M6 HEX BOLT, LOCK WASHER, FLAT WASHER AND CLIP NUT MV2-C03-
WASHER, FLAT WASHER AND CLIP NUT WASHER, FLAT WASHER AND CLIP NUT
Confidential 860665492-AMK-006-INSTALL 18 OF 18

VERSION 04 STATUS RE REVE
MODEL VERSION 03 STATUS RE REVD



	Sheet1
	Drawing View95
	Drawing View96
	Drawing View98
	Drawing View118
	Drawing View119

	Sheet2
	Sheet3
	Drawing View20
	Drawing View21
	Drawing View23
	Drawing View24
	Drawing View25
	Drawing View27
	Drawing View28
	Drawing View29
	Drawing View121

	Sheet4
	Drawing View82
	Drawing View83
	Drawing View84

	Sheet5
	Drawing View86
	Drawing View87
	Drawing View88

	Sheet6
	Drawing View89
	Drawing View90
	Drawing View91

	Sheet7
	Drawing View122
	Drawing View123
	Drawing View124

	Sheet8
	Drawing View129
	Drawing View130
	Drawing View131

	Sheet9
	Drawing View141
	Drawing View142
	Drawing View143

	Sheet10
	Drawing View125
	Drawing View126
	Drawing View127

	Sheet11
	Drawing View132
	Drawing View133
	Drawing View134

	Sheet12
	Drawing View144
	Drawing View145
	Drawing View146

	Sheet13
	Drawing View99
	Drawing View100
	Detail View A (1 : 2)
	Drawing View102
	Drawing View103
	Detail View B (1 : 2)

	Sheet14
	Drawing View2
	Drawing View4

	Sheet15
	Drawing View30
	Drawing View31

	Sheet16
	Drawing View52
	Drawing View108
	Detail View C (1 : 4)
	Detail View D (1 : 4)

	Sheet17
	Drawing View74
	Drawing View75

	Sheet18
	Drawing View76
	Drawing View77
	Drawing View81
	Drawing View120


